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Civil Engimcering Yesting Center
Callcge of Engimecting & Fetrelcum ﬁ
' Kuwait University
P20.Box 9969 Safxt, 13060 Kawait
FllFax 14818495
Report No. : CETC2290/11/2004
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Test of Membrane Shield Protection Board
1~ Maass per Unit Area (ASTM D146-09) : 6.945 kgfol®
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Test Report
Serial Number 74210 PH 00033 | ) PU—
Date of Reporting 2007/04/11 QUPS-CI | Y
Contractor/Client ’ & S el oy 3 ' Jrordt [ A _gaial
Project Name _ Jeo el a2 E il el
Project Address Sl Egy—tiodl gSgn
Contract No. - » Al e 3,
Supervision Site ' gl 5 gn 3alle S Sh—iY1 e
Description & Identification / ] Vo /Al 3n3 [
Condition of Sample(s) _ @ 6B (1) aue (R U, Jiep o At
. A Ll
4 g di J3lee 8,5 1 el
Date of Test Request 2007/03/26 bt e G
Request NO. MOD - LABS - 1368/A S 3,
Total Number of Pages including this page Seio (2) WI 0o lgd Loy 43,8301 Siloxio sic
Laboratory Contypelle
Page 01 of 02
\ Test reports shall not be reproduced except in full, without written approval of the laboratory . /
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TEST OF MEMBRANE SHIELD

UEAtc August 1984 - ID : MOD - LABS - 1368/ A
JVERALL LENGTH (m) 2.000 2.005 2.005 2.003 | 2 .+ 1% from nominal
OVERALL WIDTH (m) 1.000 1.000 0.998 0.999 1 41% from nominal
—3
MASS PER 2 +10% from nominal
kg/ 7.83 7.84 8.16 7.94 7.0
UNIT AREA (kg/m’) +15% from nominal ¥
2 §% from nominal,
THICKNESS (mm) 58 | 60 | I¥GIemPomNE
[REMARKS : |

¥ Tolerance for sheets without their own protection granules + 10% from the nominal.
* Tolerance for sheets with their own protection granules : + 15% from the nominal.

Source : AWAZEL, Saudi Arabia
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1/ Centerof EIIQIIIBBIIII!], Laboratory Testing & Calibrations /4
Alnallg &y __J.l.:.ra"g Auunidbll Cilbg=all 5 44 KuQait University

8 uln0kg &ymacl Suunimll cAsg=dll 45 50 College of
uemﬂr “' lll!lllemng, lam"am” ineerin etroleumn
Testing & Lalibrations Engineering & Petrol
To : MPW Ref. : 14479 .
From : Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 100757/ 10/2 09 iy
College of Engineering & Petroleum Date : 07/10/2009 Ry
Kuwait University Page : [1/2]

Dear Sir,

Please find attached the requested report according to the information below, and as per reporting départment.

{ Report : CELTC 100757/10/2009
Test : Awazel Membrane Shield 60

Standard : As Enclosed

Client Name : Combined Group Contracting Co.
Tested For : MPW

Project Name: Airport Baxculvert

Contract No. : N.A

No. of Pages : 2

Sample Delivered, State & Number: -
Awazel Membrane Shield 60 Sample in Good Condition.

Information Provided by Supervision:
N.A

Best regards,

*/,g;‘;‘ﬁ/?(g)

i e
Ayt T i f/L’A"
ﬁ: e S s

Dr. Ammar Ben-Nakhi
CELTC Manager

[ hereby certify that I have received & accepted all results as complete, and find thisTeport to fulfill all
requested services.

Name: M————’_\,ﬁ) Signature: /‘—@ Date: /é/ //a /oj
] 7 = ‘

No. of Pages:
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CagSI 1T N Blaall 0414 1 e = (310) TEAY AER0 ¢ uSla ~ (4710) TEAA OTVAA = YEAA 0AVO : ()il

Tel.;(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait
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\
ST A o //‘ TEST OF AWAZEL MEMBRANE SHIELD 60
( \A o ,{..‘3-;:;/ | PROTECTION BOARD
\ %, / . -‘_,*"" § Test No: T-57
, \/,\g et Y Date: 8/10/2009
\ M i Page 2/2
/" 1) Thickness (UEAtc M.O.A.T.30) :
N\ Sample No. Thickness (mm)
1 6.37
2 6.23
(™ ‘ 3 6.21
e 4 6.44

5 6.28

2) Density (UEAtc M.O.A.T.30) :

Sample No. Density (g/cm3 )
i 1.49
2 1.48

3 L4
T Average .| ... 148

CE
Centar of Engineating
Lansmtory Testing
':' \ ¢ Calbrations /. &
e ety Q,%‘
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: Kuwait Univess: le
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Collega of : |
. Engineering & Petr aurun.

To dalaf SRSV 50 39 Ref. :
From Center of Engineering, Laboratory Testing & Calibrations ‘Report :
College of Engineering & Petroleum Date : 28/12/2009
~ Kuwait University Page : {1/2}
Dear Sir,’

Please find attached the requested report according to the information below, and as per reporting depa: t:ufeim

ot

‘.\cpén - : CELTC 1222237/12/2009
. :Tcst " : Bitumninoyg Protection Board
:Standard : As Enclosed
.ChentName 1 Apee goadll ai_,&uh-\s.)../u‘,..bus_,ms‘,_.
| Tested For  : adall Jes¥15 5,
' Project Name: o 405 4u_jdu - 3 dxf - 2l
Coﬁ&act No. : 215/ Vp-2

" . No. of Pages : 2 s ’ 4' :'7..{*:"».‘
le Delivered, State & N I: S '.j'.,;",

L {_ Bituminous Protetion Board Samples in Good Condition.

Inf jon Provided by § ion:

o 2 Engin gr__:;/]
1 heteby m’afy that I have received & accepted all results us complete, and find t}ns report to fulﬁll all ~ '
. {tequested services.

Name____..g,_cé_M_,__{&nmu __%w%m D20 | A/ 200
No. of Pages: s 7
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16936 Test on_Awazel Bituminous«mféﬁcﬁon Board o
: L T ;
et T
A v ) ) TestNo'; T-237
R R T e Date : 27/12/2009
: ' : ',,..;-w*""’ Page: 2/2
1- Average thickness (UBAte M.O.A.T30) : e 857 mm
2-Test on Board Slze: ' -
e s
L'} Specimen Mo Length (mm) Width (mm)
| 168.5 ~ 10090
2 200.0 100.0
3 199.5 1000
Ave 199.7 b W09
3-Density (UEAte M.O.A.T.30);
’hs-pwimcn No Dry We.(gm) Wi, in Water(gm) Density (g/oc)
1 10.46 260 133
2 10.06 218 .1.29
3 1035 235 1.28
; T R 1629 - 238 1 136,
T 4- Masg per unit area (UEALK M.Q.A.T.30): 5297 gm?
{ . % Soféening point (ASTM D-36)
1, Specimen No Temperature 'C ;
e 1 1230
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DEPARTMENT OF BUILDING AND ENERGY TECHNOLOGIES

KuwAIT INSTITUTE FOR SCIENTIFIC RESEARCH
P.O. Box 24885
13109-Safat-Kuwait
TEL: 24989101, 24989129, FAX: 24989099.

LABORATORY TESTING REPORT

TEST REPORT NO. 45/2010.

Client : Awazel Kuwait Co.
Sample : Water Proofing Membrane, MS 60; Product from Saudi Awazel Co.
Date : 8™ March, 2010.
Tests Performed : - Board Thickness.

- Unit Weight of Board.

- Density. '

- Puncture Resistance.

The results in this report relate to the samples
submitted by the client and to no other.

3i.3 2010 s €79 /\C

_Approved by Lab Supervisor Checked and Verified by
f / DM/BET Eng. Ali MLAl Mr. Amer Alarbeed Mr. Tarun K. Mukherjee
No Liabili

Neither Kuwait Institute for Scientific Research nor its employees give any warranty, expressed or implied,
or assumes any legal liability for the accuracy and utility of any information, material, output; process or
data disclosed. They do not suggest that its use would riot infringe upon privately or publicly owned rights.

Pagelof 5



DEPARTMENT OF BUILDING AND ENERGY TECHNOLOGIES

Kuwarr INSTITUTE FOR SCIENTIFIC RESEARCH
LABORATORY TESTING RESULTS

Client : Awazel Kuwait Co.

Test : Board Thickness, UEATC M.O.A.T 30.
Sample : Watef Proofing Membrane, MS 60; Product from Saudi Awazel Co.

" Procedure : Standard procedure of UEATC M.O.A.T 30 was applied on specimens cut
out from the received sample.

Results :

Thickness (mm)
Readihgs . Average

6.20-6.10-6.30 - 6.20 - 6.20
5.90-5.80-5.80-6.10-5.90
6.20 —5.89 — 5.87 —5.96 — 6.00
6.01 -5.93 -5.86—5.87-5.88

6.00

3i.2 2000 2= yffe g/ 3710
Approved by Lab Supervisor Checked and Verified by
¥/ DM/BET Eng. Ali ML.ALi Mr. Amer Alarbeed Mr. Tarun K. Mukherjee
No Liability

Neither Kuwait Institute for Scientific Research nor its employees give any warranty, expressed or implied,
or assumes any legal liability for the accuracy and utility of any information, material, output, process or
data disclosed. They do not suggest that its use would not infringe upon privately or publicly owhed rights.

Page2of 5
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DEPARTMENT OF BUILDING AND ENERGY TECHNOLOGIES

KuwAIlT INSTITUTE FOR SCIENTIFIC RESEARCH
LABORATORY TESTING RESULTS

Client : Awazel Kuwait Co.
Test : Unit Weight of Board, UEATC M.O.A.T 30.
Sample : Water Proofing Membrane, MS 60; Product from Saudi Awazel Co.

Procedure : Standard procedure of UEATC M.O.A.T 30 was applied on
specimens cut out from the received sample.

Results

Unit Weight of Board = 7.7 kg/m’

'%/
- . - p \&,_
208 010 % ;[g; &/ 3/ \¢
Approved by Lab Supervisor Checked and Verified by

y
f/ DM/BET Eng. Ali MLALi Mr. Amer Alarbeed Mr. Tarun K. Mukherjee
No Liability

Neither Kuwait Institute for Scientific Research nor its employees give any warranty, expressed or implied,
< or assumes any legal liability for the accuracy and utility of any information, material, output, process or
data disclosed. They do not suggest that its use would not infringe upon ‘privately or publicly owned rights.

Page3of 5



DEPARTMENT OF BUILDING AND ENERGY TECHNOLOGIES

KuwArT INSTITUTE FOR SCIENTIFIC RESEARCH
LABORATORY TESTING RESULTS

Client : Awazel Kuwait Co.

Tests : Density, UEATC M.O.A.T 30.
Sample : Water Proofing Membrane, MS 60; Product from Saudi Awazel Co.

Procedure : Standard procedure of UEATC M.O.A.T 30 was applied on specimens cut
out from the received sample.

Results

Specimen ~ Density
- No. ~(g/co)
1 134
2 135
3 1.35
Average 135

__‘%_ : —
31.3.2010 :/:Zﬁz; g/ 2/

Approved by Lab Supervi'sor Checked and Verified by -~ Test E%n L l;y
¢/ DM/BET Eng. Ali MLAL Mr. Amer Alarbeed Mr. Tarun K. Mukherjee

No Liability

Néiﬂ:ler Kuwait Institute for Scientific Research nor its employees give any warranty, expressed or implied,
or assumes any legal liability for the accuracy and utility of any information, material, output, process or
data disclosed. They do not suggest that its use would not infringe upon privately or publicly owned rights.

Page4of 5
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DEPARTMENT OF BUILDING AND ENERGY TECHNOLOGIES

KuwArt INSTITUTE FOR SCIENTIFIC RESEARCH
LABORATORY TESTING RESULTS

Client : Awazel Kuwait Co.

Tests

Puncture Resistance; ASTM E 154.
Sample : Water Proofing Membrane, MS 60; Product from SaudilAwazel Co.

Procedure : Standard procedure of ASTM E 154, was applied on specimens
cut out from the original sheet submitted by client.

Results
Specimen | Puncture Strength Deformation at Peak
No. o M) (mm)
1 - 680 A 19
2 1 70 19
Average 690 19

% - ._._._..w,f._%

32i.3.29i° m AR ALY >‘\%\b~w~§m§\.«q
Approved by Lab Supei'vi'sor Checked and Verified by Test conda by

¢/ DM/BET Eng. Ali M.AL Mr. Amer Alarbeed Mr. Tarun K. Mukherjee

No Liabili

Neither Kuwait Institute for Scientific Research nor its employees give any warranty, expressed or implied,
or assumes any legal liability for the accuracy and utility of any information, material, output, process or
data disclosed. They dd not suggest that its use would not infringe upon privately or publitly owned rights.

PageSof 5



a _plcmllg all _).l:.m"@ c:mucnmll c_:l;:g:oll JS 10

Kuwait University

ko Supaolg Gyuniall Clognbll 1S 0 " College of
ersfEngingering, Laboratery T Engineering & Petroleum
Testing & Galbrations
fo , 2500 e T dalalt Ausal Ref : 16488 conmm
“rom Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 022110197%=
College of Engineering & Petroleum Date : 15/03/2010
Kuwait University Page :[1/2]

— — 33 gt Jauun 518

535o daris 3131 LA VR VY
Dear Sir, Y-/ / [33be ' . AL -

L e

Piease find amached the requested report according to the information below, and as per reporting department.

Report : CELTC 022110192

Test - Bituminous Protection Board Test

Standard : As Enclosed

Client Name : <usS J)lse 45 3
Tested For  : 4uiSad) Ao 1 aalall dusn ol
Project Name: aas¥ sila

Contract No. : 1137/2009-2010

No. of Pages : 2

Sample Delivered, State & Number:
One Bituminous Protection Board Sample in Good Condltmn

[nformation Provided by Supervision:
N.A

&L
s\ Gy L s
DAY

Dr. Aramar Ben-Nakhi
CELTC Manager

CugSH Y1 3liall 0878 1o = (A716) YEAY AL80 ¢ 815 — (410) YEAA OTAA = YSAA 0AVO : yeals
Tel.:(965) 249875388 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait
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erof Engineering, Lakoratory
Testing & Salfirations

Center of Engineering, Laboratory Testing & Calibrations
A nlnallg i j=slly Auunidll Cilssgmall iS50

Test of Bituminous protection

Kuwait University
College of
Engineering & Petroleum

16488

Test No :
Date :

T-192
14/03/2010

i
S
S

1- Average thickness (UEAtc M.O.A.T.30) : . 5.97 mm
2- Mass per unit area (UEAtc M.O.A.T.30) : 7668 g/m2
3-Board size(UEAtc M.O.A.T.30) : Length=199 cm
Width =100 cm
4- Density (UEAtc M.O.A.T.30) :
Specimen No Density(gm/cm?)

- 5- Softening point (ASTM D-36) :
Specimen No Temperature °C
1 153.

Center of Engineering

Lebaratary Testing
& Caiibrations
wns g

st AT Blaiall 087 e = (8710) YEAY ASR0 : (,uSla = (4710) YEAA OYAA ~ YEAA 0AV0 : (ypals
Tel.:(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.0.Box: 5969 Safat 13060 Kuwait ~
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To . Auaiglh & Laaudt aduall &y jta la Ref 28368
From : Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 08011000
College of Engineering & Petroleum ‘ Date : 05/08/2010
Kuwait University Page :[1/2]
Dear Sir,

Please find attached the requested report according to the information below, and as per reporting
department.

Report : CELTC 080110009

Test : Bituminous Production Boards

Standard : As Enclosed

Client Name : <ol s duigll i 45,3
Tested For  : 4paaigh <l ;LU adball ¢ 5k Jla
Project Name: 2a¥l jila - 4xclicall o sl
Contract No. : RA/155

No. of Pages : 2

Sample Delivered, State & Number:

Bituminous Production Boards (MS60, KSA) Sample in Good Condluon .

Information Provided by Supervision: Y )
N.A R

Best regard

A Ben-Nakhi
CELTC Manager

nies (r! E"?“‘“"
c‘;”.m\r, (LTS
2 Gatibrations

SagSH YN Slicall 0474 tou.ge = (A10) YEAY A240 1 Sl ~ (470) YEAA OTAR = YEAA 0AVO : (pals
Tel.:(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait

Kuwait, University
—— Coliege of
j . Engineering & Petroleum




Genter of fllﬂilleﬂl‘ill!, Laberatery Testing & Calibirations
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Kuwait University
College of

Engineering & Pstroleum

Test of Bituminous Production Boards
Membrane Shield 60 (MS60)

TestNo : T-09
Date : 04/08/2010
Page: 2/2

1- Thickness (DIN 52123):
o Specimen No Thickness (mm)
¢ 1 6.730
6.190
6.030
6.360
5.900
6.090
6.010

[ WL ,..':' UL A
Ay sally Asomiigdi
3 ity

e
ELTC
Center of Engindering
Labarainsy Taseng
& Cafibrations o/
& . o\
Dt RS R

S
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Tel.:(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 6969 Safat 13060 Kuwait
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Kuwait University

\ i " X
e O unalo & o College of

Center of Engineerig, Laboratory 4
Testing & Calibrations Engineering & Petroleum
To : agiall el iy s i Ref. :27686
From Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 022111070
College of Engineering & Petroleum Date : 08/03/2011
Kuwait University Page :[1/2]
Dear Sir,

Please find attached the requested report according to the information below, and as per reporting department.

Report : CELTC 022111070

Test - Awazel Protection Board
Standard : As Enclosed

Client Name : <u Sl J )l ge 4S5

Tested For  : axdll <l jLaiuny) Hla xiSa
Project Name: Jisaill Cus g 5yl

Contract No. : N.A

No. of Pages : 2

Sample Delivered, State & Number:
Awazel Protection Board (MS60) in Good Condition.

Information Provided by Supervision:

N.A.
uD. L
Best regards, Abdu\Az mH. Falah, P e N
2 m?\r;ae?inQ,L boratory ;e
ﬁ{/ ' e“ter.? ¢ EY:\% Calibration F . A ..;
Dr. Abdtlazim H. Falah Y )
CELTC Manager . . ;xf-"
Y \ \fi‘ W";«“r:"/
asSU VY1 slaall 08W e ~ (410) YEA) 230 : uSla = (310) YEAA OYAA = YEQA 0AVO : (19ih - -

Tel.[(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.0.Box: 5969 Safat 13060 Kuwait
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Kuwait University

SHONG Byucrolg Syl ¢ Aesgmbll j 50
College of
Center of Engineoring, Labioratory Engineering i Petroleum -
Testing & Calibrations

27686

Test of AWAZEL
PROTECTION BOARD MS60
TestNo: T -70
Date : 2/03/2011
_ Page: 2/2
;eragﬂélckness (UEATC M.O.A.T 30) 6.34 mm
":& J— Z-M-ass per unit area (UEATC M.O0.A.T 30 9324 g/m2
Congﬁm§rd size (UEATC M.O.A.T 30): 1.96mx1.0m
‘{z“a‘&w '''''
Mﬁ“’ 4- Densnty, g/cc (UEATC M.O.A.T 30) :
Specimen No Density
1 1.47
2 1.49
3 1.48
. 4 1.49
- :1:::::I::::::A;vg;:::::::::::: ::211::]::'_::f:212:111;4'8:2:5::::::::::::::::::
S-Punctre resisane(ASTM E-154)
Specimen No. Max Load(N)
585.5
620.5
LAY A3

f’l :," f-.:

lg

. v !‘)

STy
- Sy
g
g Y- 3Liall 0814 iy — (410) YEAY ASR0 & uSla ~ (4710) YE4A OTAA ~ Y£4A 0AYO : (ypahs -

Tel.:(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait
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Rec. By

To : : el Ju i s 5 Ref, :27242
From Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 050211013
College of Engineering & Petroleum Date : 10/05/2011
Kuwait University Page :[1/2]

Please find attached the requested report according to the information below, and as per reporting department.

Report * CELTC 050211013

Test * Test of Protection Board.
Standard : As Enclosed

Client Name : 4 liall slalt 48 58

Tested For @ aaledl JiYi sl 5,

Project Name: Sl o jlua - oy il
Contract No, : 250 /1,4

No. of Pages : 2

. _@_gle Delivered, State & Number:

“fotection Board Sample in Good Condition.

Information Provided by Superwsmn.

N.A
3,“ lvd I& W
B AT Rt "/ 5
Best regards, _ \;:/ ;T »J%\i‘
: . . w,
Abdy ah, PH.D FEL e N PSRN
.L"’ - VJ 4 » *
9 o 1 B B | \ e
neering, Laborainry A ""'3‘%-‘ ’?,‘ R -
alibration \ ) :-:":w,’.?' T .,d;- 5_‘ N o
Dr. Abdul ﬁ&l-caj'ai'n . \ RS e N;/, / AT
' L NS e, va
CEIJ rc Manager S '."T na Y ’«‘ :// t . Cer
‘e s ‘z.‘ " ) -'-. :"’

e s "

[ Document Controller
oty 5 /2411
= %

Tel.:(965) 2498 5388 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait
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" \UEkY  Conter of Engineering Laboratory Testing & Calibrations
Eulnallg &y =aally dnianl Cilsg=all j< 50

. Ouinelo kel Smnind < deagal 1 Kuw;;t":lg;v;mny :
Conter of Englusorig, Laderatary
Testioy & Colikratisns

Engineering & Petroleum

21242

7
per- "
—

O TEST OF PROTECTION BOARD

\‘“ ’ Wi 'm\ K

TestNo: T-13

S Date : 8/5/2011
‘ L. ! :.M . .
\ L e - . Page‘ 2/2
L e -
) s 1 Ayerage thickness (UEAtc M.0O.A.T.30) : 6.11 mm
;ua\.lw . ater absorption (ASTM D-570) :
< Specimen No Water Absorption (%)
0.154
0.163 ?
0133 !
B RRHTREgs 3 11 DA aony :
3-Asphalt content (ASTM D-2172) : :
Specimen No. Criginal wt, (gm) polyster wt.(gm)  |Asphait content (%) ‘
) 84.251 2.074 97.538
2 84.366 2.286 - : 97.290 .
AN T Ry ] e e g 80 L AT
4-Punctyreresistance (ASTM E-154) ; /
;pecimcn No. Puncture resistance (N)
1 589.0
, 589.5
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' Té_st_ ofv AWazel Membrane Shleld 1 30

Client Name Al-Hamra Kuwait Company = ReportNo. £ 120512028
Test For : . Al-Hamra Kuwait Company Date - 18/12/2012
Project Name _ The Avenues Phase III Page [1/1]
ComtractNo. : - . NaA. R .

© Sample

R . Awazel Membrane Shield 30 Samiple in Good Cbndition.
Description : L ,

S Sl Results R o
Test Name Units: [ g - "Average Standard

: -'I}l‘lvcvkpess: . mm 3.17 1 3.18 326 ~3f14 g 3.}2 R 3,.‘17 UEAtc,
M.O.AT30

T e e T e e

- Puncure Resistance: | N |530.00(46000| - | - .| 49500 | ASTMDI54

B Dr Ammar Ben—Nakhl
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Test of Membrane Shield MS-60

Client Name QY sliall g dalad] o laill o yai 48 15 Report No. :021313071
Test For p Sl o 2t B g pdia - Alad] Y1 54155 Date : 04/03/2013
Project Name psiadl o 5 3K 4a Page [1/71]
Contract No. : 264 1 a2
Sample . Membrane Shield MS-60 Samples in Good Condition.
Description 4 snall 3 5o 38,5 pia (a Dules -1
' Results _
Test Name Units j Average Standard
1 2 3 4 5

- Thickness: mm | 6.60 | 649 | 622 | 586 | 5.98 6.23

- Unit Weight: lkgm? | 7.14 | - - - - 7.14 | UEAKMOAT30

- Density: glec { 1.19 | 1.21 1.21 | 1.21 - 1.21

Softening Point (R&B) °C | 8500 86.00 | - - - 85.50 ASTM D-36

- Puncture Resistance: N :1590.00}582.00 - - - 586.00 ASTM E-154
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Test Repo
Serial Number o BS/PL — 13ﬁ 2911 | S Ayl 3,
Date of Reporting o zms)oszﬁa < oA e )
Contractor/Client Ay vl il S s 258 O saall / 2 _gatal
Project Name ‘ b»’"}" L"“’ F 'tJJ—é“‘ et
Project Address ' ‘ byl - ¢ J___u_n s
ContrsetNo. o , (265/1pp) :  — r—-u-’J
Supervision Site  astagy ' ' | TR
s, e
S MS60 : ion o1
Tk e
Date of Test Request 2013/08/29 | e
. ReguestNO. R 13082911 ol e
Total Number of Pages including this page (2) e
Laborstory C:s}m'ollar

Page 1 of 2

Teat raports ghall not repraduced except in full, wlthaut \eren approval of the laboratory.

Lémmagﬁnmfﬁm W .u:‘-_gamrwuu

il bk} BBl [ 9t} By13) - Copdt 22001 5ig et St - el 36292 ;. 0
" . 24717310 < 24728494 - 24728495 - 24730028 - 24739820 {5415 - 24715398 . 24768536 1 51




Cld g | A 9
¢l But18)39
Ay Sncalt LA At

BS/PL 13082911 : & jf—ma
2013/09/04 : i gyl
265/1pa s ol

Latadh 50000 gD i 858 7 Bl

2013/08/29 : wibi S

[ MEMBRANE sHIELD TEST |

_ | ID:R 13082911
Properties Typical Results T
‘ . Results for
Rt R2 | R3 Ré RE | o
|Board Thickness (mm) | 6.4 6.0 6.1 6.1 62 60
Unit Weight of Board(ikgin®) | 6.7 6.8 6.3 67 | 67 67 I
| Board size (Standard) 1.98 x 1.01 o 2x1
1.40-1.20

Den (gfem’) | 1.1
. REMARKS:I : . .
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Test of Membrane Shield MS-60

Client Name - Y Sl s dalall o jlatll ¢ ya¥) A5y ReportNo.  : 021313071
Test For : Pl T g i - Aladl L1 3135 Date : 04/03/2013
Project Name potedl G 3 3K e Page ([1/1]
Contract No. : 264154

Sample . Membrane Shield MS-60 Samples in Good Condition.

Description " 45l J 31 e 4S5 Tie (g Abaa 15l

, Results )
Test Name Units : Average Standard
1 2 3 4 5

- Thickness: | mm | 660 | 649 | 622 | 586 | 503 6.23

- Unit Weight: kg/m? | 7.14 - - - - 7.14 | UEACMO.AT30
- Density: glee | 119 | 121 | 121 | 121 - 1.21

Softening Point (R&B) °C 85.00 | 86.00 - - - 85.50 ASTM D-36

- Puncture Resistance: = N -1590.00]582.00 - - - 586.00 ASTM E-154
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Description & Identtfication / N Ll Do/ _ml 3 11 / iy
Condition of Sample(s) ‘___#Lm.y_:jz zd 1l
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___MEMBRANE SHIELD TEsT |

_ ID:R 13082911
Properties Typical Results To
' : Results for
R1 R2 R3 R4 R5 MS 60
Board Thickness (mm) 6.1 €.0 6.1 6.1 62 6.0
Unkt Weight of Board(kg/m) | 6.7 6.8 6.8 6.7 67 6.7
| Board size (Standard) 1.98 x 1.01 : 2x1
Density (e qu’) 1.1 1.10-1.20
.—--.-ﬁ-_—' 4.._
REMARKS: I « : .
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TEST REPORT Our Ref.: RD-C-02773

AWAZEL MS 60

AL HOTY - STANGER

Date: 11 May 2014

Page: 1 of 1
Client AWAZEL Date Sample Received : NA
Project Riyadh Date Sample Tested 05 January 2014
Sample ID. AWAZEL MS 60 Testing Witnessed by : GG Reyes
6 mm thick Bituminous Protection Board, L . .
complies with ASTM D 6506, Type I, Class B Testing Conductedat : @ Site (Awazol Lab.)
Test Method Ref. :  ASTMD/ASTM E Test Method Variation :  Nil
Thickness, mm ASTM D 5147 6.212 56-7.1 Passed
Puncture Resistance, N ASTM E 154 435 365 Passed
Water Absorption, % ASTM D 994 2.162 <10% Passed
Asphalt Compound , % ASTM D 545 >40 >40 Passed
: ASTM E 154 Meets the Puncture Meets the Puncture Passed
Resistance to Decay Requirement Requirement '
ASTM D 6506 The surface is free from -|  The surface shall be Passed
Appearance Visual Inspection defects free from defects
Softening Point, °C ASTM D 36 112 — —

NOTE:

Al Hoty Stanger Ltd Co. was requested only for witnessing of test and does not take any responsibilities for the
efficiency of testing procedure, calibration of test apparatus and other aspect of testing.

2} MOHAMED H. ABOU ELELLA
3enior Regignal Engineer
For AL HOTY-STANGER LTD.

F-5

AL HOTY STANGER LTD.CO.
INDEPENDENT LABORATORIES & MATERIALS TESTING
P.O.BOX 1122 AL-KHOBAR 31952 - TEL: (013) 8891000 (11 LINES) / 8980958 / 8642539 Fax : (013) 8981466 )
Jubal, Tel1313; 341 - 6791 -« Hofu! Tel: (013) 585 - 3210 - Riyach Tel: {014] 4764262 - Jodciah ol {012}660-1924 - Yanbu Tet: {014) 3225465 - Abu Divati Tel: {02) 5542234 - Dubai Tel: (043472201 - Jebet Al Tel; (04) 881845+
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Test of Awazel Membrane Shield -MS40

Client Name Riham General Trading & Contracﬁng Co. Report N¢: 063014170
Test For : Diwan Amiri Date :02/07/2014
Project Name : Court Complex Page [1/3]
Contract No. N.A
Samp %e . : 3 Awazel Membrane Shield 40 Samples in Good Condition.
Description
) Sample 1:
Results
/'Pest‘Name Units Average Standard
1 2 3 4 5
- Thickness: | mm | 427 | 432 | 463 | 444 | 434 4.40 UEAtc M.O.A.T.30
\[- Puncture Resistance: N 640.0 | 580.0 - - - 610.0 ASTM E154

008231




Test of Protection Bohr&
AWAZEL MEMBRANE

Client Name Apa geadll 3 gal ._h,u,;,ﬂhdﬂ " ReportNo. 021715142
lestbor Gl Gl ANl ol il Date  04/0312015
Project Name agh i oot 1ol £ gsda A Page (1711

Contract No. : N.A o oo SR

sfaﬂ?p k . Protection Board M8 40 ‘Sample was Submitted by Client in Good Condnion
Description
_ Ruultl Ry ' e

. ws‘tgs
1§ 2 3 4 } 5 o

“Thickness: ‘mm 421 1 392 | 4.12 74.1.057

Test Name Units

———

384 | 404 S
- i , e UEAC MIO.ALT. 30
Density: | wee | 1210] 1220 | 1190 | 1250 [ 1240} 2222 |

- Softening Point; °C 110800 107.00

ﬁﬁ{esiswnmf N | 4800 | 5100

Br.Abdairahman Alsuiaili
CELTC Manager

10750 | asMD3s

| wse | asMEas
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Test on Protection Board
Awazel MS-60

Client Name Alghanim International Gen. Trad. & Cont. Co. W.L.L Report No.  :031316077

Test For D - - MOH/TROJB- sQc¢. Date  :21/03/2016
ProjectName : SRR Kuwalt Cancer Center . Page. qrrs1y
Contract No. : S 2820122011117 ' s
Sample ' Protectxon Board (Awazel MS 60) Sample was Submxtted by Client.in Good Condmon
Description Manufacturer Awazel Saudl Arabta
R 3 SEIEEN M Resuilts
TestName = | Units [~ - ' 1 Average Standard
I Y 2 31 4 | s
tA | Thickness: mm. | 601 | 611" | 603 | 6.05 | 6.19 6.08
" pemsiy: goo | 138 | 139 | 134 | 136 | 137 | 137 | UBAeMOATIO
- Unit Weight: - | ke/m?* 723 780 2 . - e - 752
-Water Absorption: - | % .| 048 | 046 | 044 | - | - | 046 | asmMp-s7
- Asphalt Content: . % 9789 9796 - - s 9793 ASTM D-4
- Softening Point : ' °C 10600 {1{06».;50” )  -::‘ o 106.25 ASTM D-36
- Puncture Resistance: |~ N . [422:59|431.13| - - L - | 42686 .| ASTME-154

Dr. Ziad Abdelsalath -
CELTC Manager = A

 Dr. Ziad ﬁWaﬂam
Manager
Centar of anctmmng Labaratory
for Yasting & Caflbrating
Lollega of Enyinearing & Patroleum
Ruwalt UYnivarsity

01?395

it Ul ; sed upon the rasulf.s' so obtamed in ihzs report
www, oeltc eng kumv edu ~ Tei (955) 2498 7357 2498 5975 Fax; (965) 2481 8495 PO Box 5969 Safat 13060 Kuwait



	NEW_TEST MS60.pdf
	CCI09042014_00000
	TTTTT

	TEST MS60.pdf

